


Your satisfaction is our top priority. If you encounter any issues with this product, such as
missing or damaged parts, we're here to help. Please retain the original packaging and take
photos of the packaging and the product, then contact us as soon as possible.

Warm Tips

1. Carefully read these instructions and keep them for future reference.

2. Check the parts list and confirm everything's there before starting assembly.

3. When assembling, put all parts on a soft, smooth surface like a carpet to avoid scratches.
4. Don't fully tighten screws until all parts are confirmed in place to avoid misalignment.

P-01



>

C

@<

X2

f

mbly.

ommend using hand tools for asse

Werec
ewdriver is us

oid damage to the product.

ed, reduce power and torque to av

If an electric scr

Il

(1]
SZ4

Install the Anti-Tip Straps

&)

-
NS

?
=

but can not eliminate it.

educe the risk of tipping over,

Using the anti-tip strapscanr

P-02



Make sure all parts are included. Most board parts are labeled or stamped on the raw edge.
Contact us for a free replacement if you encounter any damaged or missing parts.

P-03



Parts List

@ 1pc

O 1pc

)

@ 1pc

@ 6 pcs O 1pc ©ipc
Hardware List
A [X2tv1] B [x12+1] C [X6#1 [ D [ X1 [ E | X4 F [ X2+
@ | @ | || &b P
M6X12 mm M6X50 mm M6X55 mm M4X55 mm MBXJ32 mm| @4X35mm
G | X2 [H | x2 1 ]X3 J [ Xex1| K | X4
| ) | @@ | b |
F8X40 mm L250 mm 40X20 mm 3.5X14 mm 26X13 mm

P-04



Please make sure the holes at different heights on the bottom sides

of #3 and #4 are aligned correctly during assembly.

pre-drill 70% 4 70%'

B | X8 D | X
(o)
MBX50 mm M4X55 mm

screw down ‘100%’

N

(X4 | E | X4
@ | B
M6X50 mm | M6X@32 mm

P-05



5555555

mmmmmmm







P-08



J

L250 mm

\

gl

NILAT

P-09






	HOGA-F178701
	HOGA-F178702
	HOGA-F178703
	HOGA-F178704
	HOGA-F178705
	HOGA-F178706
	HOGA-F178707
	HOGA-F178708
	HOGA-F178709

